ANL-AMMT-002



# Report on Capability Expansion towards the Development of an Accelerated Creep Test Scheme at ANL

**Nuclear Science and Engineering Division** 

#### About Argonne National Laboratory

Argonne is a U.S. Department of Energy laboratory managed by UChicago Argonne, LLC under contract DE-AC02-06CH11357. The Laboratory's main facility is outside Chicago, at 9700 South Cass Avenue, Lemont, Illinois 60439. For information about Argonne

and its pioneering science and technology programs, see www.anl.gov.

#### DOCUMENT AVAILABILITY

**Online Access:** U.S. Department of Energy (DOE) reports produced after 1991 and a growing number of pre-1991 documents are available free at OSTI.GOV (<u>http://www.osti.gov/</u>), a service of the US Dept. of Energy's Office of Scientific and Technical Information.

# Reports not in digital format may be purchased by the public from the National Technical Information Service (NTIS):

U.S. Department of Commerce National Technical Information Service 5301 Shawnee Rd Alexandria, VA 22312 www.ntis.gov Phone: (800) 553-NTIS (6847) or (703) 605-6000 Fax: (703) 605-6900 Email: orders@ntis.gov

# Reports not in digital format are available to DOE and DOE contractors from the Office of Scientific and Technical Information (OSTI):

U.S. Department of Energy Office of Scientific and Technical Information P.O. Box 62 Oak Ridge, TN 37831-0062 www.osti.gov Phone: (865) 576-8401 Fax: (865) 576-5728 Email: reports@osti.gov

#### Disclaimer

This report was prepared as an account of work sponsored by an agency of the United States Government. Neither the United States Government nor any agency thereof, nor UChicago Argonne, LLC, nor any of their employees or officers, makes any warranty, express or implied, or assumes any legal liability or responsibility for the accuracy, completeness, or usefulness of any information, apparatus, product, or process disclosed, or represents that its use would not infringe privately owned rights. Reference herein to any specific commercial product, process, or service by trade name, trademark, manufacturer, or otherwise, does not necessarily constitute or imply its endorsement, recommendation, or favoring by the United States Government or any agency thereof. The views and opinions of document authors expressed herein do not necessarily state or reflect those of the United States Government or any agency thereof, Argonne National Laboratory, or UChicago Argonne, LLC.

ANL-AMMT-002

# Report on Capability Expansion towards the Development of an Accelerated Creep Test Scheme at ANL

Prepared by

Xuan Zhang Edward Listwan

Argonne National Laboratory

July 2023

#### ABSTRACT

This report reports the expansion of creep testing capabilities at ANL through the installation of 9 new creep frames in the Nuclear Science and Engineering Division. Data from the commissioning tests is presented.

#### TABLE OF CONTENTS

Abstract	i
List of Figures	iii
1 Introduction	1
2 Purchase and installation	2
3 Confirmative testing	3
4 Conclusions	6
Acknowledgements	7
Bibliography	7
Diene Gruhn,	••••• /

#### LIST OF FIGURES

Figure 2.1. ANL's creep testing lab.	2
Figure 3.1. Schematic drawing of ASTM standard-sized creep specimens	3
Figure 3.2. A picture of the ruptured specimens from the confirmative tests on the 9 new frames. The	
labels are the last numbers in the sample ID string.	4
Figure 3.3. Creep rupture curves from the confirmative tests. The star symbols at the curve ends are	
the total elongations measured by putting the ruptured pieces back together	5

#### 1 Introduction

Advanced materials are a key element in the development of advanced nuclear energy systems. The DOE-NE's Advanced Materials and Manufacturing Technologies (AMMT) program aims to accelerate the development, qualification, demonstration and deployment of advanced materials and manufacturing technologies to enable reliable and economical nuclear energy. A current focus of the AMMT program is to establish a rapid qualification framework through Code-qualifying 316H stainless steel produced by laser powder bed fusion (LPBF) for high-temperature reactor structural applications. Creep-rupture data are the key time-dependent property data for inclusion of a new material in the ASME Boiler and Pressure Vessel Code, Section III, Division 5. To support the development of a 100,000-h code case for LPBF 316H SS and evaluation of creep behaviour of new materials, investment has been made to expand the creep testing capability at ANL. This report details the activities related to the purchase, installation and commissioning of the 9 lever arm creep frames in FY23.

#### 2 Purchase and installation



Figure 2.1. ANL's creep testing lab.

The Lab G-169 in Building 212 in ANL is a high-bay area with the infrastructure in place to support 24 creep testers. The room was equipped with 14 Applied Test Systems (ATS) 2320-MM series and 1 ATS 2330-CCM series lever-arm load frames with the ATS WinCCS software in control for performing creep tests per ASTM standard. The frames were labelled from 1 to 15. In this project, we purchased 9 new 2320-MM series testers which were labelled from 16 to 24. The ATS WinCCS software is used to control them. The new systems were calibrated for the load ranges of 200 lbs to 10,000 lbs. All the systems are precision knife-edge lever arm testers with a lever arm ratio of 20:1. All are equipped with 3-zone air furnaces for testing up to 1100°C. Figure 2.1 shows a picture of the creep lab with the 24 frames. The temperature in the system is controlled by the ATS temperature control system which regulates the power applied to the resistive heating elements and maintain the desired temperature (setpoint) as measured by a control thermocouple. Type K thermocouples will be used to measure the specimen temperature.

#### 3 Confirmative testing

After the installation, confirmative tests were performed on the 9 frames. ASTM standard-sized creep specimens were machined from an Alloy 709 plate (heat # 529900, plate # CG05455) in the solution annealed condition. The specimen dimensions are shown in Figure 3.1 (Natesan, et al., ANL-ART-151, 2018).



Figure 3.1. Schematic drawing of ASTM standard-sized creep specimens.

The creep tests under this project are conducted according to the ASTM Standard E139-11, "Standard Test Methods for Conducting Creep, Creep-Rupture, and Stress-Rupture Tests on Metallic Materials." Before test, samples were measured, mounted on individual rigs with LVDTs retrieved to zero position, had thermocouples spot-welded, and loaded to the frames. To initiate a test, the required dead weight was first calculated based on the sample geometry and placed on the pan. Then the furnace was heated up to the set temperature and soaked for one hour. The load was then applied in a step manner and fully loaded in about 2 to 5 minutes. A load cell was placed directly above the dead weight to measure the load applied on the sample at each step.

The test condition was 725°C, 140 MPa for all. Figure 3.2 shows a picture of ruptured specimens and Figure 3.3 shows the creep curves. During the initial loading, frames 16, 17, 20, 21, 24 were successfully loaded within hours. Frames 18, 19, 22 and 23 were having furnace or mechanical issues, which were resolved within days. However, the samples in frames 18, 19, 22 and 23 experienced much longer aging at 725°C prior to the loading than those in the other frames, so likely the microstructures of those samples evolved (e.g., extensive precipitation occurred) that resulted in slightly shorter creep rupture lives. The star symbols at the curve ends are the total elongations measured by putting the ruptured pieces back together. The values agree very well with the creep elongations measured by the LVDTs. The galling happened to the top threads in sample A709-455-SA-18 is likely due to insufficient graphite anti-seize spray being applied to the material prior to the sample installation.

The successful completion of the confirmative tests concluded that the 9 new testers were in good working status.



Figure 3.2. A picture of the ruptured specimens from the confirmative tests on the 9 new frames. The labels are the last numbers in the sample ID string.



Figure 3.3. Creep rupture curves from the confirmative tests. The star symbols at the curve ends are the total elongations measured by putting the ruptured pieces back together.

#### 4 Conclusions

This report summarizes the activities related to the commissioning of the 9 lever-arm creep frames purchased in FY 23 under the AMMT program. Through confirmative testing, it is demonstrated that all the frames are in good working status.

#### Acknowledgements

This work was sponsored by the U.S. Department of Energy, under Contract No. DE-AC02-06CH11357 with Argonne National Laboratory, managed and operated by UChicago Argonne LLC. The authors acknowledge programmatic support from the Advanced Materials and Manufacturing Technologies (AMMT) program. The authors acknowledge technical support from David Rink and Joe Listwan.

#### Bibliography

[1] Natesan, K., X. Zhang, and M. Li, Argonne National Laboratory Report, ANL-ART-151, August 2018.



# **Nuclear Science and Engineering Division**

Argonne National Laboratory 9700 South Cass Avenue, Bldg. 212 Argonne, IL 60439

www.anl.gov



Argonne National Laboratory is a U.S. Department of Energy laboratory managed by UChicago Argonne, LLC